



RESIDENTS FORUM

[Translated article] RF – Un Update on the Management of Alopecia Areata

FR – Actualización en el tratamiento de la alopecia areata

E.L. Pinto-Pulido^{a,*}, E. García-Verdú^a, D. Vega-Díez^{a,b}

^a Servicio de Dermatología, Hospital Universitario Príncipe de Asturias, Universidad de Alcalá, Madrid, Spain

^b Servicio de Dermatología, Instituto Médico Ricart, Madrid, Spain

KEYWORDS

Alopecia areata;
Alopecia;
Dermatological therapy;
JAK inhibitors;
Corticosteroid therapy;
Pediatric dermatology

PALABRAS CLAVE

Alopecia areata;
Alopecia;
Terapéutica dermatológica;
Inhibidores JAK;
Corticoterapia;
Dermatología pediátrica

Alopecia areata (AA) significantly impacts multiple aspects of the patients' lives and those of their families.¹ Recently, the *Journal of the European Academy of Dermatology and Venereology* has published a consensus document on its systemic treatment.²

First, systemic therapy is recommended for moderate-to-severe cases, corresponding to a score of 20 or higher on the

Severity of Alopecia Tool (SALT) scale. For these patients, a management algorithm is proposed including Janus Kinase inhibitors (JAK inhibitors, JAKi) as the first-line therapy, and corticosteroid therapy for active disease. If JAKi are unavailable or contraindicated, cyclosporine (3–5 mg/kg/day) is recommended as second-line therapy, and methotrexate (15–25 mg/week) as third-line therapy. These treatments may be combined with corticosteroids, and all therapies can be combined with low-dose oral minoxidil.²

JAKi are the only treatments approved for AA by the European Medicines Agency (EMA) and the Food and Drug Administration (FDA), specifically baricitinib (for patients aged > 18 years) and ritlecitinib (for patients aged > 12 years). Baricitinib (a JAK 1 and 2 inhibitor) is recommended at a dose of 4 mg/day, with the dose being down titrated by half for patients older than 75 years, those with a past medical history of chronic or recurrent infections, or as maintenance therapy once clinical stability has been achieved. Ritlecitinib (a JAK 3 and TEC [Tyr protein-kinase cytosolic enzymes] inhibitor) has been approved at a dose of 50 mg, requiring periodic follow-up of platelet and lymphocyte levels. Other JAKi are used off-label (tofacitinib, ruxolitinib, and upadacitinib) or are, currently, in the pipeline (brepocitinib and deuruxolitinib).² For AA patients, the most common side effects of JAKi are headaches and acne, with no increased risk of severe events.³ However, in 2023, the EMA advised using JAKi only when no other alternatives are available in patients aged older than 65 years, those at increased risk of cardiovascular events or cancer, smokers (or long-term ex-smokers), and cautiously in those at risk of venous thromboembolism.⁴ Although these

DOI of original article:
<https://doi.org/10.1016/j.ad.2024.04.029>

* Corresponding author.

E-mail address: elucia.pinto95@gmail.com (E.L. Pinto-Pulido).

<https://doi.org/10.1016/j.ad.2025.02.007>

0001-7310/© 2024 AEDV. Published by Elsevier España, S.L.U. This is an open access article under the CC BY-NC-ND license (<http://creativecommons.org/licenses/by-nc-nd/4.0/>).

Please cite this article as: E.L. Pinto-Pulido, E. García-Verdú and D. Vega-Díez, [Translated article] RF – Un Update on the Management of Alopecia Areata, ACTAS Dermo-Sifiliográficas, <https://doi.org/10.1016/j.ad.2025.02.007>

48 recommendations are based on a study in rheumatoid arthri-
49 tis patients, they should be considered pending further
50 evidence.²

51 Regarding corticosteroid therapy, options include oral
52 prednisolone (0.4–0.75 mg/kg/day), oral dexamethasone
53 (0.1 mg/kg/day on 2 consecutive days/week), or intramus-
54 cular triamcinolone acetonide (up to 40 mg once a week),
55 though there is no consensus on the preferred option.²

56 Therapeutic strategies should be changed if therapeu-
57 tic goal has not been achieved within 24–36 weeks. To
58 reduce the risk of relapses, once complete regrowth has
59 been achieved, treatment should be maintained for an addi-
60 tional 6–12 months, with long-term maintenance therapy
61 (at least, 3 years) often required. Although the duration of
62 corticosteroid therapy should be limited, the recommended
63 treatment duration has not been specified.²

64 In pediatric patients, ritlecitinib is recommended for
65 those older than 12 years, while corticosteroids, tofacitinib,
66 or methotrexate are suggested for children aged 3–6 years.²

67 Despite these general clinical practice guidelines, treat-
68 ment indication, duration, and type should be individualized
69 for each patient.²

70 Funding

None declared.

Conflicts of interest

None declared.

References

1. Muntyanu A, Gabrielli S, Donovan J, Gooderham M, Guenther L, Hanna S, et al. The burden of alopecia areata: a scoping review focusing on quality of life, mental health and work productivity. *J Eur Acad Dermatol Venereol.* 2023, <http://dx.doi.org/10.1111/jdv.18926>. Online ahead of print.
2. Rudnicka L, Arenbergerova M, Grimalt R, Ioannides D, Katoulis AC, Lazaridou E, et al. European expert consensus statement on the systemic treatment of alopecia areata. *J Eur Acad Dermatol Venereol.* 2024;00:1–8, <http://dx.doi.org/10.1111/jdv.19768>.
3. Papierzewska M, Waskiel-Burnat A, Rudnicka L. Safety of Janus kinase inhibitors in patients with alopecia areata: a systematic review. *Clin Drug Investig.* 43:325–34. [doi:10.1007/s40261-023-01260-z](https://doi.org/10.1007/s40261-023-01260-z).
4. European Medicines Agency. EMA confirms measures to minimise risk of serious side effects with Janus kinase inhibitors for chronic inflammatory disorders (EMA/142279/2023). Amsterdam: European Medicines Agency; 2023.

71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90

UNCORRECTED PROOF